
 
 
 

The  following  documentation  is  an  electronically‐
submitted  vendor  response  to  an  advertised 
solicitation  from  the  West  Virginia  Purchasing 
Bulletin  within  the  Vendor  Self‐Service  portal  at 
wvOASIS.gov.   As  part  of  the  State  of  West 
Virginia’s procurement process, and to maintain the 
transparency  of  the  bid‐opening  process,  this 
documentation  submitted online  is publicly posted 
by  the  West  Virginia  Purchasing  Division  at 
WVPurchasing.gov  with  any  other  vendor 
responses  to  this  solicitation  submitted  to  the 
Purchasing Division in hard copy format. 
 



 



Page : 1

VersionSolicitation NoSolicitation ClosesDate issued

Proc Folder :
[...]
for an upgrade and expansion of the Poinciana WRF 
No. 2.  

Tetra Tech provided a full range of engineering services 
including survey, permitting, preliminary design, final 
design, permitting and construction administration.  
Poinciana WRF No. 2 had an existing permitted capacity 
of 3.0 MGD on an annual average daily flow basis 
and utilized a sequencing batch reactor process to 
provide secondary treatment and a moderate degree 
of nitrogen control. This project involved increasing 
the WRF No. 2 permitted capacity to 6.0 MGD with 
provisions for future expansion to a capacity of 12.0 
MGD. As part of the expansion, the existing SBR 
process was abandoned in favor of the Modified 
Ludzack Ettinger process. As a result of this project, 
the expanded and modified facility provides reliable 
treatment by combining biological nutrient removal 
technology with conventional settling, filtration, 
and disinfection processes. Improvements included 
modification of existing structure to incorporate two 
3.0 mm mechanically cleaned screens and the addition 
of a Headcell grit removal system. A state of the art 
process monitoring and control system was also 
included which provides continuous measurement 
of numerous process variables at several locations 
and utilizes the measurements in conjunction with a 
sophisticated process algorithm to automatically adjust 
air delivery, return activated sludge flow, and internal 
recycle pumping.

6.0 MGD ADVANCED WASTEWATER TREATMENT PLANT 
RERATING AND EXPANSION NEW SMYRNA BEACH, FL

The Utilities 
Commission, City 
of New Smyrna 
Beach retained Tetra 
Tech, Inc. to provide 
design, bidding, 
permitting and 
construction services 
for a new advanced 
wastewater 
treatment plant 
with a design capacity of 6.0 MGD. The facility was 
constructed in 1999 and it employs the 5-stage 
Bardenpho biological nutrient removal process to 
consistently provide high levels of CBOD5, TSS, and 
nutrient removal. With development pressure and 
the potential construction of a new power generation 
facility near the plant, Tetra Tech was retained to 
examine flows, influent characteristics and plant 
performance to determine if the plant could be 
"rerated" to provide additional permitted capacity, or 
if improvements could be implemented to achieve an 
increased capacity.

Tetra Tech performed a detailed evaluation of flows, 
influent characteristics, and all unit operations and 
processes. Various computer simulations were used to 
predict plant performance under a variety of scenarios 
and evaluate several potential alternatives. The results 
of the analysis indicated that the treatment capacity 
of the plant could be increased from 6.0 MGD to 7.0 
MGD by adding an external carbon source (methanol 
or MicroC). Also, the effluent transfer pumps required 
modification to support the increase in treatment 
capacity. Subsequently, Tetra Tech was retained 
to provide detailed design, permitting, bidding, 
and construction services for the recommended 
improvements.



Tetra Tech Industrial and Municipal Wastewater Experience | 

WASTEWATER SYSTEM EVALUATION AND IMPROVEMENT 
PROGRAM, HUNTSVILLE, AL

Tetra Tech was 
awarded a Program 
Management 
contract from the 
City of Huntsville 
to serve as the 
sewer Program 
Manager and 
assist the City as its 
representative.  This program provides improvements 
to pump stations within the City to address operability, 
maintenance and regulatory compliance. Our services 
include:

General Program Administration.  General on-
going management, engineering, planning and 
consulting services; developing and maintaining 
a management plan, including communication 
protocols, master schedule, and capital budget plan for 
the program; managing the City’s use of SRF program 
for approximately ½ of program funding; developing, 
maintaining, and implementing sewer design and 
construction standards for consultants, developers, 
and contractors; developing and submitting monthly 
progress reports; performing agency coordination and 
public involvement assistance, including attending 
workshops, city councils meetings, etc. 

Program Management. Performing ongoing cost 
estimating, engineering reviews, value engineering, 
evaluation, bidding, contract award, and scheduling 
for the program; coordinating with City to evaluate 
alternative equipment, processes, layouts and 
configurations, and complete evaluations; managing 
other consultants and professionals developing 
design documents for City; reviewing work of other 
consultants and makes recommendations to City; 
reviewing development plans submitted to City to 
provide for future planning, ensuring continuity of long 
range sewer development plans and conformance 
to standards, as well as,  providing a schedule for 
availability of services.

JAMES B. MESSERLY WATER POLLUTION CONTROL PLANT, 
EXPANSION & UPGRADE, CITY OF AUGUSTA UTILITIES 
DEPARTMENT, AUGUSTA, GA

The City of Augusta is 
constructing capital 
improvements to the 
James B. Messerly Water 
Pollution Control Plant. 
The City’s objective is 
to maximize the use of 
the existing wastewater 
treatment plant. The 
Messerly Plant receives domestic wastewater from the 
surrounding community and several major industrial 
contributors that had decreased the overall effective 
treatment reliability. With the past upgrades and the 
projected new improvements, the plant will be restored 
to its full treatable capacity.

Tetra Tech is the lead design firm for this $65 million 
Water Pollution Control Plant expansion project. The 
expansion involves converting a plant not designed for 
nitrification to a 46.1 MGD biological nutrient removal 
plant. The plant uses sodium hypochlorite disinfection 
as part of the treatment process. Tetra Tech designed 
improvements for the plant that include the following:

• Construction of new aeration basins, blower/
electrical building and equipment, flow splitting
structures, hypochlorite generation system,
hypochlorite storage and feed system, grit removal
and dewatering system, odor control system, and
three 13.8 kV 2250 kW standby generators.

• Modifications to existing aeration basins,
clarifiers, splitter boxes, pumping station,  and
electrical systems.

Prior to this project, the facility consisted of two 
separate treatment trains. This separation limited the 
plant’s capacity and flexibility, particularly when major 
unit processes required maintenance. Tetra Tech’s 
innovative design integrated the former parallel trains 
and allowed for more flexible operation. 



Tetra Tech Industrial and Municipal Wastewater Experience | 

LIFT STATION EVALUATION AND IMPROVEMENT PROGRAM, 
ORLANDO, FL
Tetra Tech has 
provided continuing 
miscellaneous 
professional 
engineering 
services to the City 
of Orlando since 
2000 for lift station 
improvements. 
Projects have included numerous lift station 
refurbishments, utility infrastructure improvements 
and other miscellaneous engineering services. The 
City’s wastewater system includes approximately 
200 pump stations, and Tetra Tech has provided the 
following services for the upgrades to numerous lift 
stations: preliminary engineering; hydraulic modeling; 
odor control; final design; permitting and construction 
administration.

Specific lift station improvement projects include: 

Lift Station No. 69 Upgrades. Replacement of a 3,000 
gpm dry pit pump with an equally sized dry pit 
submersible pump, replacement of electrical systems 
including the addition of three variable frequency 
drives, replacement of existing standby generator and 
miscellaneous influent chamber improvements.

Lift Stations No. 29, 65 and 78 Upgrades. These 
improvements completed on an accelerated schedule 
to meet SRF funding deadlines, and were completed 
three months ahead of schedule. 

Lift Stations No. 16, 17, 52 and 57 Upgrades.  These 
improvements also need to be completed on an 
accelerated schedule to meet SRF funding deadlines.  

Azalea Park Sanitary Sewer System, Lift Station No. 
12 and 69 and Subareas.  Tetra Tech was retained to 
prepare a sewer system study to ascertain the levels of 
I/I within the areas served by LS No. 12 and LS No. 69, 
as well as assess the condition of the various collection 
system components, prioritize and classify system 
components with respect to criticality and condition, 
evaluate conveyance capacities of major transmission 
facilities with respect to current and projected flows 
and compare costs.

WASTEWATER R&R PROGRAM - PUMP STATIONS, ORANGE 
COUNTY, FL

Orange County 
Utilities' existing 
wastewater system 
contains a total of 
704 pump stations, 
approximately 563 
miles of force mains 
and an extensive 
gravity wastewater collection system consisting of 
approximately 1,207 miles of gravity mains. Many of 
these facilities have been in service for over 20 years 
and substantial improvements are necessary for 
several stations to correct existing deficiencies, ensure 
reliable service and meet regulatory requirements. 
OCU developed an aggressive wastewater R/R 
program to prioritize and rank pump stations and 
perform preliminary engineering to clearly define 
scopes and resolve issue that have historically delayed 
projects in final design. Under OCU’s rehabilitation 
and replacement program, Tetra Tech has assessed, 
evaluated and performed preliminary design of 20 
duplex pump stations to date, design capacity’s ranged 
from 100 gpm to 610 gpm. Services have included:

General Program Administration. Performed general 
ongoing management, engineering, planning and 
consulting services, developed and maintained a 
management plan, which includes communication 
protocols, master schedule, and capital budget plan 
for the program, developed and submitted monthly 
progress reports, performed agency coordination and 
public involvement assistance including attendance at 
workshops, city councils meetings, etc. 

Program Management. Capacity evaluation included 
verification of existing and future wastewater flows 
using pump runtimes, flow meter, drawdowns, 
in addition to land use, lot count and wastewater 
generation factors. Alternative analyses included 
evaluation of pump station elimination via re-routing 
of gravity flows to adjacent pump station tributary 
areas and evaluation of the adjacent pump stations 
to accommodate the additional flow. Each alternative 
site or site expansion included recommended 
improvements, required real estate acquisition and 
estimate costs for each alternative.



Tetra Tech Industrial and Municipal Wastewater Experience | 

BIRMINGHAM WWTP, PHASE I AND II EFFLUENT DISINFECTION, 
DESIGN, AND CONSTRUCTION MANAGEMENT, CITY OF KANSAS 
CITY, MO
Through a 
qualifications-based 
selection process, 
Tetra Tech was 
selected to perform 
Phase I and Phase II 
engineering services 
for a wastewater 
disinfection facility 
located at the Birmingham Wastewater Treatment Plant 
in Kansas City.

The Birmingham WWTP is a 20 MGD average daily flow 
complete mixed activated sludge biological treatment 
that includes two parallel treatment trains with aerated 
grit removal, primary clarifier basins, aeration basins, 
secondary clarifier basins, chlorine contact chambers, 
effluent pump station, and solids pumping stations. 
The project developed micropile foundation systems 
to support new circular basin inside the existing square 
structure. Stipulated dewatering requirements for 
taking buried structures out of commission given the 
proximity of the Missouri River and threat of rising 
groundwater.

Phase I Services. Tetra Tech was selected to provide 
preliminary design and engineering reports for 
effluent disinfection. The project converted a 
portion of an administrative building to sodium 
hypochlorite storage and feed. Also included are 
pumping station rehabilitation, clarifier modification, 
and instrumentation control (SCADA). Tetra Tech 
oversees project scheduling, project costs, regulatory 
coordination, and subconsultant management.

Phase II Services. Ongoing during the construction 
phase, Tetra Tech will oversee final design, technical 
specifications, construction plans, and the bidding 
process. Tetra Tech will provide engineering and plant 
operational support through the construction phase 
of the project with post construction operations. 
Tetra Tech’s construction management services have 
included onsite construction observation, progress 
and staff reporting, providing opinion of probable 
cost, O&M manual development, operator training, 
and plant start-up services. Tetra Tech will monitor 
groundwater elevations to prevent damage to empty 
structures. Design deliverables were submitted ahead 
of schedule providing the construction Contractor as 
additional month to meet aggressive consent decree 
completion dates. 

COMPREHENSIVE WASTEWATER TREATMENT PLANT 
PERFORMANCE EVALUATION; COORS BREWING COMPANY, 
GOLDEN, CO

The Coors 
Brewing Company 
Process Waste 
Treatment Plant 
treats water from 
the Company’s 
brewery located in 
Golden, Colorado. 
Tetra Tech 
performed an evaluation of the facilities and operations 
to determine the capabilities of the industrial treatment 
system and how to reduce the occurrence of poor 
sludge settleability and high polymer costs. Tetra Tech 
performed a Comprehensive Performance Evaluation 
on the 6.0-MGD pure oxygen activated sludge system 
that handles wastewater CBOD5 concentrations that 
are three to four times those of normal domestic waste. 
Performance-limiting factors were identified and 
prioritized followed by recommendations for solutions 
to eliminate those factors. Recommendations included 
additional testing, improved process control program, 
less polymer use, and internal piping changes to 
reroute wastewater.

Additionally, Tetra Tech assisted in developing 
improved process control and data collection 
techniques. As the lead engineer for an extensive O&M 
manual, required by the state, to document good 
process control strategies, troubleshooting charts, 
and data analysis, Tetra Tech analyzed the treatment 
processes and evaluated how they should be operated. 
Specifically, Tetra Tech was tasked with developing 
operational strategies to deal with “slug” discharges and 
overloaded operating conditions.



Tetra Tech Industrial and Municipal Wastewater Experience | 

PUBLIX FOOD PROCESSING WASTEWATER TREATMENT 
FEASIBILITY STUDY; CITY OF LAKELAND, FL

The City of 
Lakeland owns 
and operates 
the Glendale 
Wastewater 
Treatment Plant 
and a Publix 
food processing 
center is a major 
industrial contributor of wastewater flow and CBOD5 to 
the city facility. This industrial contribution amounted 
to less than 10 percent of the total plant flow; however, 
the discharge comprised about 40 percent of the 
CBOD5 mass loading. This situation resulted in various 
capacity and operation issues, therefore, the city 
retained Tetra Tech to examine options for reducing 
the CBOD5 contribution to the Glendale Wastewater 
Treatment Plant.

Under this assignment, Tetra Tech developed 
alternatives involving sequencing batch reactors, 
packed towers, and conventional trickling filters to 
address varying levels of treatment. Subsequently, 
capital and operating costs were developed for each 
treatment alternative at 25 and 50 percent CBOD5 
removal rates. This effort allowed the city to examine 
the economic impacts of the pretreatment concepts 
and make decisions regarding capital improvements, 
expenditures and cost recovery.

SNOQUALMIE WINERY WASTEWATER TREATMENT EVALUATION 
STE MICHELLE WINE ESTATES; WOODINVILLE, WA

In 2007, the 
management of 
the Snoqualmie 
Winery decided 
to increase wine 
production from 
310,000 cases/
year to over 
600,000 cases/
year. The wastewater flow for the winery averaged 
approximately 100,000 GPD and the CBOD5 and TSS 
concentrations of the untreated wastewater were in the 
range of 5,800 and 1,300 mg/L, respectively. Aerated 
lagoons provided treatment of the winery wastewater 
prior to discharge to the City of Woodinville sewer 
system; however, the strength of the wastewater 
resulted in anaerobic conditions and odors, particularly 
in the late summer. 

Recognizing the need for increased treatment capacity 
and improved performance, the winery retained Tetra 
Tech to develop and evaluate options that would 
cost effectively facilitate the desired expansion. 
Under this assignment, Tetra Tech performed a field 
inspection and a detailed evaluation of flows and 
influent characteristics that were used to project future 
conditions, which would be used for development of 
alternatives. Subsequently, three alternative treatment 
concepts were fully developed and evaluated with 
respect to capital cost, operating costs, and non-
monetary factors. The results of the analysis showed 
that sequencing batch reactors were the most 
advisable option due to the low cost, performance, 
and reliability.



Tetra Tech Industrial and Municipal Wastewater Experience | 

CLEAN TECH, INC. WASTEWATER TREATMENT PLANT, DUNDEE, MI

Tetra Tech was 
retained by 
Clean Tech, 
Inc. to operate 
a wastewater 
pretreatment 
facility at its 
plastic bottle 
recycling facility in the Village of Dundee with a design 
flow of 90,000 GPD. The system discharge needed to 
meet the industrial pretreatment requirements for 
the village.

Operations consists of pretreatment of a high-strength 
waste resulting from a process that ground and washed 
plastic bottles and produced a recycled product to sell 
back to the bottle manufacturers. The wastewater from 
the process was high in BOD and suspended solids. 

The operations team operates a sequencing batch 
reactor treatment process. 

Tetra Tech continues to operate the new sequencing 
batch reactor process and is able to demonstrate 
a consistent discharge level that meets Village 
requirements at a reduced cost to the owner. The 
treatment facility is normally staffed 12 hours per day, 
seven days per week.

TROPICANA WASTEWATER TREATMENT FACILITY EVALUATION; 
BRADENTON, FL

The Tropicana 
wastewater 
treatment facility 
in Bradenton, 
Florida treats 
high-strength 
wastewater from a 
citrus processing 
operation. Tetra Tech was retained to evaluate the 
treatment process to determine the cause of excessive 
foam generation, poor sludge settleability, and related 
poor effluent quality. A detailed process evaluation 
revealed several performance-limiting factors, such as 
an improper return activated sludge location which 
caused overloading of the biomass at the aeration tank 
influent and poor sludge settleability. 

Further, manual addition of nitrogen and phosphorus 
nutrients at the incorrect point in the treatment process 
caused formation of a polysaccharide slime, which 
caused the foam and much of the poor settleability. 
Subsequently, a minor piping change and conversion 
of the nutrient addition process to a drip-system from 
an existing tank allowed the process to be controlled 
as intended. These minor improvements resulted in 
significantly improved operation and effluent quality 
with only a minimal capital expenditure.



Tetra Tech Industrial and Municipal Wastewater Experience |

DEAN FOODS DESIGN/BUILD WASTEWATER TREATMENT PLANT 
IMPROVEMENTS; WAYLAND, MI

Dean Foods, 
also known as 
Bay Valley Foods 
since 2005, is a 
producer of dairy 
and non-dairy 
creamers and 
margarines. Tetra 
Tech was retained to perform design-build services 
for the 100,000-gallon-per-day wastewater treatment 
plant’s two-phase expansion.

In Phase I, the facility received updates to the clarifier 
building, installation of a new sequencing batch 
reactor and a solids dewatering facility. The new system 
successfully demonstrated its capability of meeting the 
city’s pretreatment requirements; however, the facility 
was experiencing occasional upsets attributed to an oil-
based product being discharged from the production 
facility. 

In Phase II, Tetra Tech designed a packaged dissolved 
air flotation (DAF) system and oil water coalescer to 
improve the system’s capability to handle upsets. 
The installation met the CBOD5, COD, nitrogen, 
phosphorous, and oil and grease limits set by the City.

Major facilities provided included rotary screen, 
aeration tank expansion, sequencing batch reactor, 
filter press, DAF, and oil water coalescer. 

This design-build project had a single-source delivery 
method to meet the client’s aggressive delivery 
schedule. At project completion, the plant successfully 
met target final effluent limitations.

PROCESS EVALUATION AND DESIGN ENGINEERING SERVICES, 
BROOMFIELD WASTEWATER TREATMENT PLANT, BROOMFIELD, CO
Since 2011, Tetra Tech 
has provided process 
evaluation and design 
engineering services to 
minimize off-site odor 
complaints, enhance 
biological nutrient 
removal performance, 
augment centrifuge 
dewatering capacity, 
and upgrade the control system of the Broomfield, 
Colorado Wastewater Reclamation Facility. This 12 MGD 
facility utilizes a three-stage BNR process, incorporates 
mixed liquor recycle pumping, and integrates fixed film 
activated sludge treatment in the oxic reactors. 

Tetra Tech recently completed an evaluation of soluble 
carbon, dissolved oxygen, and centrate management 
options to enhance total inorganic nitrogen removal 
at the Broomfield Wastewater Reclamation Facility. The 
study concluded that denitrification performance could 
be improved by increase carbon availability to the 
anoxic zone and limiting DO recycle in the mixed liquor 
recycle. This study included a pilot test that involved 
temporarily converting an existing primary clarifier to a 
gravity thickener and piping the overflow to the anoxic 
zone of the three-stage activated sludge BNR train. 
Results showed denitrification performance improved 
by more than 20 percent. 

Tetra Tech’s odor control work included on-site odor 
source testing of the durable media biofilter, which 
provides 99 percent H2S and 95 percent total odor 
removal of the foul air being treated. The prioritized list 
of odor control improvements includes air ionization 
for the Screenings Building and replacement of 
the covers over the primary clarifiers and sludge 
holding tanks. 

Along with the odor control and BNR enhancement 
improvements, Tetra Tech is providing process and 
design engineering support for replacement of the 
existing centrifuges, which dewater anaerobically 
digested biosolids prior to contract hauling and 
composting. This work includes upgrading centrifuge 
controls, so they will interface with the plant SCADA 
system, installation of new polymer feed systems, and 
relocation of the operator work station. Next year, Tetra 
Tech is slated to prepare a control system review and 
upgrade for the entire facility.



Tetra Tech Industrial and Municipal Wastewater Experience | 

PLUM CREEK WASTEWATER TREATMENT PLANT EXPANSION AND 
UPGRADES, CASTLE ROCK, CO
Tetra Tech was 
retained by 
the Plum Creek 
Wastewater 
Authority (PCWA) 
to be their design 
engineer for 
the expansion 
and upgrades of 
its wastewater 
treatment plant. 
The project was constructed to accommodate rapid 
growth in the region and to comply with stringent 
new effluent requirements and reuse limits for 
ammonia and phosphorous. PCWA retained Tetra Tech 
to upgrade and expand their wastewater treatment 
plant. As with any growing community, excess capacity 
must be managed. As part of the project, a third 
oxidation ditch was constructed which only needs to 
be equipped with mixers and diffusers to increase the 
capacity of the plant to 9.7 MGD. 

The major objectives for this expansion included 
designing a state-of-the-art and operator-friendly 
facility in limited space; using energy-efficient 
equipment with lower power, labor, chemical, and 
maintenance requirements; and meeting or exceeding 
strict water quality standards. Phase 1 included the 
following:

• New headworks equipment with mechanical step
screens, vortex grit removal, grit pumping, and grit
dewatering

• Air ionization odor control

• New plant-wide SCADA system

• New BNR oxidation ditch for nitrogen and
phosphorus removal

• Secondary clarifiers

• New building with Turblex style blower, return
sludge pumping, and waste sludge pumping

• Conversion of existing aeration basins to aerobic
digesters

• New bi-level centrifuge dewatering building

• Centrate and filtrate storage and treatment

• New tertiary rotating cloth filters

2013 FACILITY PLAN UPDATE, METRO WASTEWATER 
RECLAMATION DISTRICT, CO
Tetra Tech is part of the 
HDR team responsible 
for preparing the 2013 
Facility Plan for the 
Metro Wastewater 
Reclamation District 
(District). The 2013 
Facility Plan updates flow 
and load projections, develops a site-specific regulatory 
outlook, evaluates existing plant capacities, updates 
the plant wide hydraulic and process models, analyzes 
future improvement projects, and develops a capital 
expenditures program for the District’s Robert W. Hite 
Treatment Facility (220 MGD) and the Northern Treatment 
Plant (25 MGD) for the 25-year planning period. 

Tetra Tech led the development of a facility specific 
regulatory outlook which will require construction 
of new facilities to meet the increasingly stringent 
regulatory environment. The regulatory outlook 
included both liquid and solids treatment process. The 
liquid treatment regulatory outlook includes future 
TN limits of 2.0 mg-N/L and total phosphorus limits 
of 0.1 mg-P/L (to comply with the Barr-Milton TMDL). 
The facility plan focused on evaluating treatment 
alternatives to meet these stringent limits using various 
BNR processes, post nitrification and denitrification 
reactors, sidestream treatment, and phosphorus 
recovery. The solids stream regulatory outlook included 
analyzing new land application regulations for 
phosphorus and nitrogen indexing.

The Facility Plan focuses on evaluating facilities on 
a comprehensive basis to account for interactions 
between liquid and solids treatment processes. 
Tetra Tech helped identify two complete treatment 
processes that were capable of meeting the future 
discharge limits developed as part of the regulatory 
outlook. One treatment process included a five-stage 
BNR process with supplemental carbon addition for 
denitrification; tertiary flocculation sedimentation and 
filtration for phosphorus removal; deammonification 
for centrate treatment; and phosphorus recovery for 
future biosolids phosphorus regulations. The second 
process involved a three-stage BNR process followed by 
a moving bed biofilm reactor for secondary nitrification 
and denitrification and the same phosphorus and 
sidestream processes as noted in the other option. 
The capital expenditures identified include over $1.8 
billion dollars of improvements over the 25-year 
planning period.



Tetra Tech Industrial and Municipal Wastewater Experience | 

WASTEWATER RECLAMATION FACILITY, CITY OF FRUITA, CO

The City of Fruita 
contracted with 
Tetra Tech to 
provide design 
and construction 
administration 
services for a new 
2.33 MGD (Max 
Month) Wastewater 
Reclamation Facility (WWRF) and offsite sanitary 
sewer infrastructure to convey raw wastewater to the 
new facility. The WWRF will provide preliminary and 
advanced secondary treatment including biological 
nitrogen and phosphorus removal.  The plant will be 
constructed on an undeveloped site near the Colorado 
River, west of downtown. The liquid process is designed 
with a single headworks facility, a two compartment 
anaerobic selector, two oxidation ditches with aerobic 
and anoxic zones, two 55-foot diameter clarifiers and 
ultraviolet (UV) disinfection. The solids treatment 
process incorporates rotary drum thickeners, a second 
generation ATAD process in a four-tank arrangement 
followed by a centrifuge for dewatering prior to 
beneficial use of the biosolids. Elements of the project 
include but are limited to the following:

• Energy efficient masonry operations building with
concrete foundation, standing seam metal roofing,
hollow metal doors, windows, monorail and hoist.
The structure houses the WWRF plant control
center,  equipment maintenance and spare parts
storage area, process control laboratory, restrooms
and locker rooms, conference training and
cafeteria facilities for staff. Building systems include
domestic plumbing, lighting and high efficiency
HVAC system incorporating geothermal heat
recovery. This is a single story building consisting of
approximately 2300 SF.

• Backup power generators and transfer switches,
new electrical service, telephone service, motor
control center, local PLC-based control system with
four separate Human-Machine Interface (HMI)
stations located throughout the plant site

WASTEWATER TREATMENT PLANT, CLIFTON SANITATION 
DISTRICT, CO 

Due to regional 
growth and 
stringent effluent 
requirements, 
Clifton Sanitation 
District (CSD) 
retained Tetra 
Tech to upgrade 
their facility from 
a lagoon to a mechanical treatment system. Tetra 
Tech provided planning, design and construction 
administration services for the new plant, which 
was completed at the end of 2008. The new regional 
wastewater treatment plant has an initial capacity of 
2.50 MGD, expandable to 5.0 MGD. This facility serves 
the Town of Clifton and outlying communities.

The preliminary design effort included consultation 
with the US Fish and Wildlife Service and Colorado 
Department of Public Health and Environment (CDPHE) 
to confirm effluent limits, select treatment processes, 
and begin the CDPHE site approval process. The new 
regional Wastewater Treatment Plant (WWTP) includes 
influent pumping, headworks, oxidation ditches, 
55-foot secondary clarifiers, ultraviolet disinfection, 
aerobic digestion, centrifuge dewatering, odor 
control and a SCADA system. The major objectives for 
this upgrade included designing a state-of-the-art 
and operator-friendly facility using energy-efficient 
equipment with lower power, labor, chemical, and 
maintenance requirements; and meeting or exceeding 
strict water quality standards with average ammonia 
concentrations less than 1.0 mg/L. 

As part of the construction of CSD’s new regional 
WWTP, Tetra Tech included air ionization for odor 
control in the headworks and solids handling building. 
Ionized air is distributed into the headspace under 
the channel covers in the headworks to oxidize 
odorous hydrogen sulfide gas. The treated air is 
separately vented to minimize the entry of foul air 
into the occupied space in the headworks area. For 
the solids handling building, ionized air is vented into 
the centrifuge and truck loading bay to oxidize any 
hydrogen sulfide in the air. The headworks and solids 
handling air ionization systems have a capacity of 2,000 
and 8,000 SCFM respectively.



Tetra Tech Industrial and Municipal Wastewater Experience | 

REGIONAL WASTEWATER TREATMENT PLANT, CITY OF 
GLENWOOD SPRINGS, CO 
Tetra Tech 
performed 
wastewater 
process design and 
implementation as 
a subconsultant to 
Schmueser Gordon 
Meyer (SGM) for 
preliminary and 
final design of a new 2.3 MGD Regional Wastewater 
Treatment Facility (WWTF). The project includes a 
central lift station for the City of Glenwood Springs and 
3-mile force main from the existing Glenwood Springs 
WWTP to the new Regional WWTF site. 

Overall, the new regional WWTF and support facilities 
will include a central lift station with air ionization odor 
control, parallel forcemains, headworks building with 
air ionization odor control, oxidation ditches, secondary 
clarifiers, ultraviolet disinfection, aerobic digesters, 
centrifuge building with biofilter odor control and a 
combination administration/maintenance building 
connected to the main process building.

Tetra Tech prepared detailed process and cost 
evaluation memoranda that recommended a 
biological nitrogen and phosphorus removal process 
using oxidation ditches with vertical drum mixers 
and a two-zone fine bubble aeration system. The 
recommendations included using low maintenance, 
energy efficient, high-speed centrifugal blowers to 
provide aeration for the oxidation ditches and aerobic 
digester. An anaerobic selector basin with mechanical 
mixing will be located upstream of each oxidation 
ditch to allow biological phosphorus removal and to 
help mitigate growth of filamentous microorganisms. 
Tetra Tech’s design will incorporate other energy saving 
and energy recovery options such as: energy efficient 
lighting, roof-mounted photovoltaic cells, and thermal 
exchange and ventilation systems for heat recovery. 

Tetra Tech incorporated three separate odor control 
treatment systems for the headworks, aerobic digesters, 
and the solids handling building. The headworks odor 
control system employed the use of aluminum channel 
covers with ionized air injected into the headspace 
under the covers to oxidize the hydrogen sulfide and 
other reduced sulfur compounds in the air. The aerobic 
digester and solids handling buildings incorporate 
the air ionization equipment into the HVAC design for 
each building.

WASTEWATER TREATMENT PLANT, TOWN OF LAUREL, MT 

Tetra Tech is assisting 
Great West Engineering 
with upgrade and 
expansion of the Laurel, 
Montana WWTP. This 
includes preparation 
of a WWTP evaluation, 
preliminary design report, 
and drawings and specifications for (1) expansion to 
1.69 MGD and (2) conversion from rotating biological 
contactors to a three-stage activated sludge biological 
nutrient removal (BNR) system. Other project 
components include addition of new secondary 
sludge pumping facilities in an existing structure, 
addition of a rotary drum thickener for concentrating 
waste activated sludge, new high speed turbine 
blowers, replacement of gaseous chlorination and 
dechlorination with low pressure UV, and chemical 
feed for ferric chloride, polymer, and hypochlorite 
(filament control). The renovated facility will meet 
non-degradation limits for nitrogen and phosphorous 
and position the City to meet tight future limits for 
ammonia and nutrients. Project features include:

• Expand Plant Capacity

• Decommission RBCs

• Three-Stage Activated Sludge BNR

• Reuse RBC Tanks for Anaerobic/Anoxic Zones

• New Oxic Basins & Sec. Sludge Pumping

• Renovate Existing Sec. Clarifiers

• Meet Non-Degradation for BOD, TSS, TP, & TN

• Pre-position for Nutrient Rule and TMDLs

• UV Disinfection

• RDT Thickening of WAS

• Hypochlorite Feed for Filament Control

• Ferric Chloride and Polymer Feed

• New SCADA System



Section D: Project Approach and Team 
Qualifications 
 
Tetra Tech’s approach is to develop action plans for the Babcock State Park swimming pool wastewater 
treatment system (WWTS) replacement and renovations to the water system at the Droop Mountain State 
Park, located in Clifftop and Hillsboro, respectively, that will: 
 
1) Comply with the requirements of the applicable rules and regulations 
2) Be easily constructed and economical 
3) Use the best available technology 
4) Allow the WWTS and the water system renovations to be construction with the least amount of 
disruption to the park patrons. 
 
Babcock State Park 
 
It is our understanding that the WWTS at Babcock State Park swimming pool is in need of replacement 
and was designed to treat 4,000 gallons per day (GPD) via the extended aeration process.  It will be of 
paramount importance to determine whether the flow rate of the existing plant is still applicable. As part of 
our effort we, with the DNR, will make that determination. We will also evaluate whether the extended 
aeration process is still the best process for the application. 
 
Our initial effort will be a site visit with the appropriate representatives of the WVDNR. One of on-site visit 
objectives will be to collect data. Data expected to be collected includes the number of visitors and 
treatment plant statistics such as influent and effluent flows and water quality measurements, e.g., BOD, 
suspended solids, pH. The next objective would be to evaluate the existing plant infrastructure for 
possible reuse. The initial visit will also consider siting issues as well as continued access to utilities. 
Tetra Tech will also query the DNR and Park representatives as to whether mapping, seasonal usage, 
geotechnical information, mapping, existing drawings of the plant exist and whether they can be made 
available during the project. 
 
The replacement WWTS will be designed to meet the NPDES permit requirements, which Tetra Tech 
understands may be re-evaluated during the design process. 
 
Droop Mountain State Park 

 
It is our understanding that the water system at Droop Mountain State park is in need of renovations to 
the point of replacement including development of a new water supply. The system is served by a number 
of wells and storage tanks. It is also our understanding that the system has been installed some time ago. 
Due to its age, the design basis for the original system may have become exceeded. As a result, one of 
the main concerns will be to establish what the current needs of the system are. The other main concern 
will be to assess the components of the existing system to determine their condition and whether they can 
be reused. 
 
Our initial effort will be a reconnaissance site visit with the appropriate representatives of the WVDNR and 
Park representatives. One of on-site visit objectives will be to collect data. Data expected to be collected 

   



includes the number of visitors that the park serves and where physically the water demands are. Water 
quality data if available will be collected to determine if the water supplied meets all drinking water 
standards. The next site visit objective would be to perform a cursory evaluation of the existing system 
infrastructure (e.g., wells, tanks, chemical systems, distribution system) for possible reuse. The initial visit 
will also consider siting issues as well as continued access to utilities. Tetra Tech will also query the DNR 
and Park representatives as to whether mapping, seasonal usage, geotechnical information, groundwater 
quality and availability, mapping, existing drawings of the wells and distribution system exist and whether 
they can be made available during the project. 
 
The replacement water system will be designed to meet the all local State and Federal drinking water 
requirements. 
 
Since the general project approaches are similar at Babcock and Droop Mountain, the project discussion 
below will cover both projects.  In areas where the approach differs, this is specified.  The first step will be 
a site visit.  The primary results of these visits will be a detailed scope of work and engineering cost 
estimate. Together these two documents will be referred to as the Action Plan. The Action Plan would 
include the logical phases of a project. These phases include: 

• Investigation Phase, 
• Planning Phase,  
• Design Phase, and 
• Construction Contract Administration Services Phase 
 
Following site reconnaissance, Tetra Tech will meet internally with in-house water treatment  experts and 
solicit additional input from DNR, where appropriate, to develop the detailed scope of work and 
engineering cost estimate for WWTS design and water system renovations. Tetra Tech has experience 
with many alternative treatment techniques which could be considered for the Babcock State Park, 
depending on the requirements established by the investigations, such as process type, package plant 
vs. custom design, level of automation, and level of staffing.  Tetra Tech also has experience with 
groundwater wells and water distributions systems which could be considered for the Droop Mountain 
State Park, depending on the requirements established by the investigations, such as, demand, number 
of wells, number, location, and capacity of storage tanks, level of automation, and level of staffing. 